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Summary of Test Result

Report Ref Std. Result
Test It R k
Clause Clause est liems (PASS/FAIL) emar
§2.1046 .
3.2 Conducted Output Power Reporting only -
RSS-192 8.6
3.3 §96.41 Peak-to-Average Ratio Pass
Effective Isotropic Radiated Power Pass -
3.4 §96.41
Power Density Pass -
§2.1049 i ) .
3.5 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . -
3.7 Conducted Spurious Emission Pass
§96.41
Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage
§2.1051 , , o 5:25dB.
4.4 . Radiated Spurious Emission Pass under the limit at
§96.41 7100.000 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented
against the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. Please refer to the section “Uncertainty of Evaluation” for measurement uncertainty.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer

who shall take full responsibility for the authenticity.
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1 General Description
1.1 Product Feature of Equipment Under Test

5G NR, Bluetooth-LE.

Product Feature

WWAN: Directional Antenna

Antenna Type Bluetooth-LE: Omni Directional Antenna

Antenna Gain 17 dBi

Remark: The EUT's information above is declared by manufacturer. Please refer to Comments and
Explanations in report summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035

Test Site Location TEL : 408 9043300

Sporton Site No.

Test Site No.

THO1-CA 03CHO1-CA
Test Engineer Venkata Kondepudi Leo Liu and Fu Chen
Temperature (C) 21~24 21~24
Relative Humidity (%) 49~54.2 42~44

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US 1250

TEL : 408 904-3300 Page Number 1 5 of 22
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1.4 Applied Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL : 408 904-3300 Page Number 1 6 of 22
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2 Test Configuration of Equipment Under Test

2.1 Test Mode
Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.
For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:
flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26
exploratory test procedures and only the worst case emissions were reported in this report..
. . Test
Bandwidth (MHz) Modulation RB #
Channel
Test Items Band PI2
10 20 30 40 BPSK QPSK|16QAM (64QAM (256QAM | 1 |Half (Full [ L | M | H
Max. Output
n48 v v v v v v v v v v v v v vV |V
Power
Power Density n48 v v v v v v v v v v v v | v
26dB and 99%
i n48 v v v v v v v v v v v
Bandwidth
Conducted
n48 v v v v v v v v v v v v v |v
Band Edge
Peak-to-Average
) n48 v v v v v v v v
Ratio
Conducted
Spurious n48 \' v v v v |v
Emission
E.LR.P n48 v v v v v v v v v Max. Power
Fre
qu.e.ncy n48 v v v v
Stability
Radiated
Spurious n48 Worst Case v|v]|v
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission
Remark test under different RB size/offset and modulations in exploratory test. Subsequently, only the worst case
emissions are reported.
4. For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst cases
(DFT-s OFDM) were recorded in this report
5. One representative bandwidth is selected to perform PAR and frequency stability.
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2.2 Connection Diagram of Test System

System BT
Simulatar AF router Notebook GPS Station Earphone

Power EUT

Source Notebook

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration

Item |[Equipment Brand Name ([Model No. FCCID Data Cable |Power Cord

1. |System Simulator|Keysight UXM N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 408 904-3300 Page Number 1 8 of 22
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2.5 Frequency List of Low/Middle/High Channels

5G NR n48 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 638000 641666 645332
40 Frequency 3570 3624.99 3679.98
Channel 637668 641666 645666
%0 Frequency 3565.02 3624.99 3684.99
Channel 637334 641666 646000

20 Frequency 3560.01 3624.99 3690
Channel 637000 641666 646332
10 Frequency 3555 3624.99 3694.98
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

I

|

System Simulator EUT

3.1.3EIRP, Power Density, Peak-to-Average Ratio, Occupied Bandwidth, Conducted
Band-Edge and Conducted Spurious Emission

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through the system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4 Measure and record the power level from the system simulator.
TEL : 408 904-3300 Page Number 1 11 of 22
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio
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3.4 EIRP and Power Density

3.4.1 Description of the EIRP and Power Density Measurement

The EIRP of mobile transmitters must not exceed 47 dBm /10 megahertz for LTE Band 48.
The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = PT + GT - LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

Maximum EIRP Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
Category B CBSD 47 37
Remark:

1.  Total channel power is complied with EIRP limit 47dBm/10MHz.
2.  The MIMO mode is completely uncorrelated, so the directional gain is selected the

maximum gain among all antennas.

3.4.2 Test Procedures

The testing follows procedure in Section 5.2 of ANSI C63.26-2015 and KDB 940660 D01 Part 96 CBRS
Eqpt v03 Section 3.2(b)(2)

Determine the EIRP by adding the effective antenna gain to the measured average conducted power

level.
TEL : 408 904-3300 Page Number 1 13 of 22
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 408 904-3300 Page Number 1 14 of 22
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3.6 Conducted Band Edge

3.6.1 Description of Conducted Band Edge Measurement

Except as otherwise specified in paragraph (e)(2) of this section, for channel and frequency
assignments made by the SAS to CBSDs, the conducted power of any CBSD emission outside the
fundamental emission bandwidth as specified in paragraph (e)(3) of this section (whether the emission
is inside or outside of the authorized band) shall not exceed —-13 dBm/MHz within 0-10 megahertz
above the upper SAS-assigned channel edge and within 0-10 megahertz below the lower
SAS-assigned channel edge. At all frequencies greater than 10 megahertz above the upper SAS
assigned channel edge and less than 10 MHz below the lower SAS assigned channel edge, the
conducted power of any CBSD emission shall not exceed —25 dBm/MHz. The upper and lower SAS
assigned channel edges are the upper and lower limits of any channel assigned to a CBSD by an SAS,
or in the case of multiple contiguous channels, the upper and lower limits of the combined contiguous

channels.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1TMHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

o o M 0N

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum

analyzer offset.

TEL : 408 904-3300 Page Number 1 15 of 22
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9.  The limit line is ~40dBm/MHz.
10. For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum
analyzer offset.
TEL : 408 904-3300 Page Number 116 of 22
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.8.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3. The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

For radiated emissions below 30MHz

| : RX Antenna
1 3m *
I
1m
'IE
1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated emissions from 30MHz to 1GHz
R¥ Antenna

Im

I
Metal Full Soldered Ground Plane

T T
| =l
Spectrum Analyzer [ Receiver

System Simulator
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For radiated emissions from 1GHz to 18GHz

Spectrum Analyzer / Receiver
System Simulator

For radiated emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

= o
Spectrum Analyzer / Receiver

System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15

8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is ~40dBm/MHz
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5 List of Measuring Equipment

Instrument Brand Name | Model No. | Serial No. [Characteristics Cal:;a;::non Test Date Due Date Remark
. Aug. 18, 2022~ Radiation
Bilog Ant TESE 111D 4 OMHz~1GH t. 15, 2021 t. 14, 2022
ilog Antenna SEQ 6 54683 3 z~1GHz | Oct. 15, Aug. 19, 2022 Oc , 20 (03CH01-CA)
. Aug. 18, 2022~ Radiation
Bilog Ant TESE 111D 2 OMHz~1GH I. 11, 2022 I. 10, 202
ilog Antenna SEQ 6 5039 3 z~1GHz | Ju , Aug. 19, 2022 Jul. 10, 2023 (03CH01-CA)
SCHWARZBE Aug. 18, 2022~ Radiation
Horn Antenna cK BBHA9120D | 02140 1GHz~18GHz | Sep. 30, 2021 Aug. 19, 2022 Sep. 29, 2022 (03CHO1-CA)
SCHWARZBE Aug. 18, 2022~ Radiation
Horn Antenna cK BBHA9120D| 01895 1GHz~18GHz | Aug. 25, 2021 Aug. 19, 2022 Aug. 24, 2022 (03CHO1-CA)
SHF-EHF Horn | SCHWARZBE Aug. 18, 2022~ Radiation
Antenna cK BBHA 9170 00991 18GHz~40GHz | May 14, 2022 Aug. 19, 2022 May 13, 2023 (03CHO1-CA)
SHF-EHF Horn | SCHWARZBE Aug. 18, 2022~ Radiation
Antenna CK BBHA 9170 00841 18GHz~40GHz | Aug. 26, 2021 Aug. 19, 2022 Aug. 25, 2022 (03CHO1-CA)
. Aug. 18, 2022~ Radiation
P lifi SONOMA 310N 372241 9kHz~1GH May 09, 2022 May 08, 2023
reampiiner zribhz | Vay Aug. 19, 2022 | &Y (03CH01-CA)
. . ERA-100M-18| EC190025 Aug. 18, 2022~ Radiation
Preamplifier E-instrument G-56-01-A70 2 1GHz~18GHz | May 09, 2022 Aug. 19, 2022 May 08, 2023 (03CHO1-CA)
. Aug. 18, 2022~ Radiation
P lifi EMEC EMC18G40G | 060725 18G-40G May 10, 2022 May 09, 2023
reampiiie ay Aug. 19, 2022 | &Y (03CHO01-CA)
. Aug. 18, 2022~ Radiation
EMI Test R R&S ESU26 100049 | 20Hz~26.5GHz | Jun. 01, 2022 May 31, 2023
est Receiver z Z[-un Aug. 19, 2022 | &Y (03CHO01-CA)
. Rohde & Aug. 18, 2022~ Radiation
Signal Generator Schwarz SMF100A 105544 9kHz~44GHz | May 17, 2022 Aug. 19, 2022 May 16, 2023 (03CHO1-CA)
8015932/2, -
RF Cable HUBEE;SUH SUC1%';LEX 8015762/2, N/A Aug. 08 ,2022 i”ug' ! 189’ 22002222 Aug. 07, 2023 Ogg:'gz'ogA
6015772/2 9- 19, ( “CA)
WHKX8-5872.
. A 6.75GHz High Aug. 18, 2022~ Radiation
Fil Wi h -6750-1 N I. 21, 2022 . 20, 202
ilter ainwright  [5-6750-18000 SN8 Pass Filter Ju , 20 Aug. 19, 2022 Jul. 20, 2023 (03CHO1-CA)
-40ST
Aug. 18, 2022~ Radiation
H t TESTO 608-H1 45142559 N/A Aug. 30, 2021 Aug. 29, 2022
ygrometer 19 Aug. 19, 2022 | 49 (03CHO1-CA)
Control Turn .
Controller Chaintek EM-1000 | 060881 |Table & Antenna A |Aue- 18, 2022 N/A Radiation
Aug. 19, 2022 (03CHO01-CA)
Mast
. Aug. 18, 2022~ Radiation
Ant Mast ChainTek MBS-520-1 N/A 1m~4 N/A N/A
ntenna Mas ainTe m~4m Aug. 19, 2022 (03CHO1-CA)
. Aug. 18, 2022~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Aug. 19, 2022 N/A (03CHO1-CA)
. E6.2009-8-24 Aug. 18, 2022~ Radiation
Test Software Audix E3 d PK-002093 N/A N/A Aug. 19, 2022 N/A (03CHO1-CA)
Aug 15, 2022~ Conducted
H T -H1 45141354 N/A l. 27, 2022 l. 26, 202
ygrometer esto 608 514135 / Ju , 20 Sep. 20, 2022 Jul. 26, 2023 (THO1-CA)
Spectrum Rohde & Aug 15, 2022~ Conducted
FSv4 10154 10Hz-40GH M 1, 2022 M 202
Analyzer Schwarz SV40 01545 | 10Hz-40GHz | May 31,2022 | g ) 5y popp | MY 302023 | 5 ca
Radio 626220837 Aug 15, 2022~ Conducted
Communication Anritsu MT8000A N/A Jun. 08, 2022 915 Jun.07.2023
. 5 Sep. 20, 2022 (THO1-CA)
Test Station
Temperature &
o Aug 15, 2022~ Conducted
Humidity ESPEC SH-642 93012171 N/A Sep. 06, 2022 Sep. 20, 2022 Sep. 05, 2023 (THO1-CA)
Chamber
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6 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.4 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.6 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.3 dB
Confidence of 95% (U = 2Uc(y)) ’
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power) and EIRP

<Ant. 1>
NR n48 Maximum Average Power [dBm] (GT - LC = 17 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
10 1 1 17.79 19.72 18.80
10 1 22 17.75 19.58 18.74
10 12 6 17.78 19.70 18.79

PI/2 BPSK
10 1 0 17.19 19.15 18.20
10 1 23 17.19 19.05 18.21
10 24 0 17.30 19.21 18.34 36.72 4.6989
10 1 1 17.81 19.72 18.81
10 1 22 17.75 19.62 18.76
10 12 6 17.78 19.69 18.77
QPSK
10 1 0 16.74 18.69 17.76
10 1 23 16.71 18.62 17.73
10 24 0 16.78 18.69 17.81
10 1 1 16-QAM 16.70 18.71 17.76
10 1 1 64-QAM 15.23 17.18 16.31 35.71 3.7239
10 1 1 256-QAM 13.22 15.14 14.25
Limit EIRP < 47dBm/10MHz Result Pass
NR n48 Maximum Average Power [dBm] (GT - LC = 17 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
20 1 1 18.11 19.91 18.96
20 1 49 18.05 19.72 18.86
20 25 12 18.09 19.88 18.95

PI/2 BPSK
20 1 0 17.52 19.38 18.38
20 1 50 17.56 19.23 18.40
20 50 0 17.64 19.39 18.47 36.91 4.9091
20 1 1 18.11 19.89 18.95
20 1 49 18.08 19.72 18.95
20 25 12 18.09 19.88 18.94
QPSK
20 1 0 17.03 18.91 17.96
20 1 50 17.18 18.72 17.90
20 50 0 17.10 18.89 17.98
20 1 1 16-QAM 16.91 18.94 17.81
20 1 1 64-QAM 15.44 17.39 16.28 35.94 3.9264
20 1 1 256-QAM 13.43 15.34 14.37
Limit EIRP < 47dBm/10MHz Result Pass
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NR n48 Maximum Average Power [dBm] (GT - LC = 17 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
30 1 1 18.15 20.05 19.11
30 1 76 18.02 19.83 19.13
30 36 18 18.13 20.03 19.09
PI/2 BPSK
30 1 0 17.65 19.60 18.54
30 1 77 17.57 19.35 18.65
30 75 0 17.66 19.60 18.57 37.05 5 0699
30 1 1 18.13 20.05 19.11
30 1 76 18.07 19.84 19.10
30 36 18 18.09 20.01 19.07
QPSK
30 1 0 17.14 19.12 18.02
30 1 77 17.05 18.81 18.10
30 75 0 17.10 19.07 18.07
30 1 1 16-QAM 17.06 19.09 18.15
30 1 1 64-QAM 15.52 17.48 16.54 36.09 4.0644
30 1 1 256-QAM 13.52 15.48 14.52
Limit EIRP < 47dBm/10MHz Result Pass
NR n48 Maximum Average Power [dBm] (GT - LC = 17 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
40 1 1 18.19 20.00 19.07
40 1 104 18.30 19.98 19.19
40 50 25 18.18 19.99 19.05
PI/2 BPSK
40 1 0 17.58 19.60 18.48
40 1 105 17.84 19.50 18.65
40 100 0 17.75 19.55 18.54 37.03 5 0466
40 1 1 18.20 20.03 19.05
40 1 104 18.39 20.02 19.16
40 50 25 18.19 20.02 19.04
QPSK
40 1 0 17.16 19.10 18.04
40 1 105 17.37 19.05 18.22
40 100 0 17.21 19.06 18.04
40 1 1 16-QAM 17.06 19.02 17.96
40 1 1 64-QAM 15.55 17.36 16.40 36.02 3.9994
40 1 1 256-QAM 13.56 15.50 14.42
Limit EIRP < 47dBm/10MHz Result Pass
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Part96 NR n48 Maximum EIRP PSD [dBm], DG = 17 dBi

BW | RB RB o EIRP PSD Max
(MHz) | Size | Offset Lowest | Middle | Highest | (dBm/MHz)
10 1 1 33.39 | 35.56 | 35.07
10 1 22 BPSK 34.31 | 34.27 | 33.62
10 1 0 34.29 | 35.42 | 34.92
10 1 23 33.43 | 33.46 | 34.85 36.26
10 1 1 32.49 | 36.26 | 33.55
10 1 22 QPSK 32.66 | 34.77 | 33.71
10 1 0 32.64 | 34.04 | 32.65
10 1 23 31.34 | 33.32 | 32.60
10 1 1 16-QAM | 31.77 | 33.33 | 32.36
10 1 1 64-QAM | 29.92 | 31.97 | 30.97 33.33
10 1 1 256-QAM | 28.06 | 29.99 | 28.41
Limit | EIRP < 37dBm/MHz Result Pass
Part96 NR n48 Maximum EIRP PSD [dBm], DG = 17 dBi
BW | RB RB Viad EIRP PSD Max
(MHz) | Size | Offset Lowest | Middle | Highest | (dBm/MHz)
20 1 1 34.27 | 36.27 | 33.97
20 1 49 BPSK 34.62 | 36.03 | 33.83
20 1 0 33.57 | 35.20 | 34.44
20 1 50 33.86 | 35.68 | 33.18 36.27
20 1 1 32.80 | 35.05 | 33.63
20 1 49 QPSK 33.31 | 34.09 | 34.17
20 1 0 31.64 | 33.55 | 32.71
20 1 50 31.99 | 33.11 | 33.12
20 1 1 16-QAM | 31.50 | 33.58 | 32.70
20 1 1 64-QAM | 30.26 | 32.23 | 31.15 33.58
20 1 1 256-QAM | 27.66 | 30.15 | 29.22
Limit | EIRP < 37dBm/MHz Result Pass
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Part96 NR n48 Maximum EIRP PSD [dBm], DG = 17 dBi

BW | RB RB o EIRP PSD Max
(MHz) | Size | Offset Lowest | Middle | Highest | (dBm/MHz)
30 1 1 34.25 | 36.41 | 35.39
30 1 76 BPSK 34.31 | 36.00 | 35.38
30 1 0 33.50 | 35.68 | 34.38
30 1 77 34.13 | 35.55 | 34.82 36.41
30 1 1 33.02 | 34.92 | 33.75
30 1 76 QPSK 32.18 | 36.14 | 34.93
30 1 0 31.94 | 33.81 | 33.42
30 1 77 33.23 | 33.50 | 33.17
30 1 1 16-QAM | 31.83 | 33.56 | 33.04
30 1 1 64-QAM | 29.94 | 32.18 | 31.30 33.56
30 1 1 256-QAM | 28.22 | 30.00 | 28.28
Limit | EIRP < 37dBm/MHz Result Pass
Part96 NR n48 Maximum EIRP PSD [dBm], DG = 17 dBi
BW | RB RB Viad EIRP PSD Max
(MHz) | Size | Offset Lowest | Middle | Highest | (dBm/MHz)
40 1 1 34.37 | 34.49 | 34.62
40 1 104 BPSK 34.54 | 36.32 | 35.16
40 1 0 33.98 | 35.91 | 34.18
40 1 105 33.96 | 35.52 | 33.61 36.32
40 1 1 32.98 | 35.28 | 33.94
40 1 104 QPSK 32.40 | 34.99 | 33.69
40 1 0 31.73 | 34.38 | 31.68
40 1 105 32.01 | 33.55 | 33.84
40 1 1 16-QAM | 31.14 | 33.56 | 32.99
40 1 1 64-QAM | 29.64 | 32.20 | 31.21 33.56
40 1 1 256-QAM | 27.89 | 30.04 | 29.14
Limit | EIRP < 37dBm/MHz Result Pass
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MIMO <Ant. 1 + Ant. 2>

Part96 NR n48 Maximum Average Power [dBm], DG = 17 dBi
BW RB RB - Antenna 1 Antenna 2 Combine EIRP | EIRP
(MHz) | Size Offset Lowest | Middle |Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
10 1 1 13.40 | 15.37 | 14.50 | 14.40 | 16.07 | 15.20 | 16.94 | 18.74 | 17.87
10 1 22 13.46 | 15.35 | 14.42 | 14.46 | 16.05 | 15.28 | 17.00 | 18.72 | 17.88
10 12 6 13.40 | 15.30 | 14.41 | 1451 | 16.05 | 15.24 | 17.00 | 18.70 | 17.86
QPSK 35.74 | 3.75
10 1 0 11.88 | 13.89 | 13.01 | 13.03 | 14.59 | 13.72 | 15.50 | 17.26 | 16.39
10 1 23 11.94 | 13.78 | 12.97 | 12.93 | 14.52 | 13.65 | 15.47 | 17.18 | 16.33
10 24 0 11.89 | 13.86 | 12.93 | 12.99 | 14.57 | 13.75 | 15.49 | 17.24 | 16.37
10 1 1 16-QAM | 12.80 | 14.83 | 13.92 | 13.87 | 15.50 | 14.67 | 16.38 | 18.19 | 17.32
10 1 1 64-QAM | 11.33 | 13.30 | 12.40 | 12.47 | 14.05 | 13.21 | 14.95 | 16.70 | 15.83 | 35.19 | 3.304
10 1 1 256-QAM | 8.33 | 10.43 | 9.48 | 9.37 | 11.01 | 10.02 | 11.89 | 13.74 | 12.77
Limit | EIRP < 47dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG = 17 dBi
BW RB RB - Antenna 1 Antenna 2 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest| (dBm) w)
20 1 1 13.72| 15.67 | 14.56 | 14.67 | 16.31 | 15.23 | 17.23 | 19.01 | 17.92
20 1 49 13.83 | 15.44 | 14.65 | 14.75 | 16.25 | 15.33 | 17.32 | 18.87 | 18.01
20 25 12 QPsK 13.62 | 1551 | 14.48 | 14.76 | 16.23 | 15.23 | 17.24 | 18.90 | 17.88 36.01 | 3.99
20 1 0 12.10 | 14.07 | 13.09 | 13.24 | 14.28 | 13.69 | 15.72 | 17.19 | 16.41
20 1 50 12.33 | 14.04 | 13.15 | 13.23 | 14.72 | 13.83 | 15.81 | 17.40 | 16.51
20 51 0 12.11 | 13.99 | 12.93 | 13.21 | 14.73 | 13.72 | 15.71 | 17.39 | 16.35
20 1 1 16-QAM | 13.15 | 15.10 | 14.01 | 14.27 | 15.78 | 14.68 | 16.76 | 18.46 | 17.37
20 1 1 64-QAM | 11.63 | 13.58 | 12.51 | 12.75 | 14.32 | 13.25 | 15.24 | 16.98 | 15.91 | 35.46 | 3.516
20 1 1 256-QAM | 8.74 | 10.67 | 9.63 | 9.68 | 11.31 | 10.18 | 12.25 | 14.01 | 12.92
Limit [ EIRP <47dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG = 17 dBi
BW RB RB - Antenna 1 Antenna 2 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle [Highest | Lowest | Middle | Highest| (dBm) (W)
30 1 1 13.72 | 15.75 | 14.77 | 14.76 | 16.38 | 15.46 | 17.28 | 19.09 | 18.14
30 1 76 13.78 | 15.67 | 14.92 | 14.79 | 16.36 | 15.41 | 17.32 | 19.04 | 18.18
30 39 19 QPsK 13.63 | 15.59 | 14.69 | 14.68 | 16.30 | 15.42 | 17.20 | 18.97 | 18.08 36.09 | 4.064
30 1 0 12.22 | 14.33 | 13.33 | 13.29 | 15.02 | 13.97 | 15.80 | 17.70 | 16.67
30 1 77 12.27 | 14.01 | 13.38 | 13.21 | 14.84 | 13.94 | 15.78 | 17.46 | 16.68
30 78 0 12.20 | 14.19 | 13.22 | 13.18 | 14.78 | 13.93 | 15.73 | 17.51 | 16.60
30 1 1 16-QAM | 13.18 | 15.24 | 14.18 | 14.16 | 15.87 | 14.91 | 16.71 | 18.58 | 17.57
30 1 1 64-QAM | 11.67 | 13.67 | 12.72 | 12.77 | 14.47 | 13.52 | 15.27 | 17.10 | 16.15 | 35.58 | 3.614
30 1 1 256-QAM | 8.77 [ 10.81 | 9.75 | 9.77 | 11.40 | 10.34 | 12.31 | 14.13 | 13.07
Limit | EIRP < 47dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG = 17 dBi
BW RB RB - Antenna 1 Antenna 2 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest| (dBm) (W)
40 1 1 13.80 | 15.69 | 14.65 | 14.71 | 16.45 | 15.32 | 17.29 | 19.10 | 18.01
40 1 104 14.02 | 15.68 | 14.92 | 14.83 | 16.44 | 15.49 | 17.45 | 19.09 | 18.22
40 53 26 QPsK 13.82 | 1558 | 14.68 | 14.73 | 16.31 | 15.40 | 17.31 | 18.97 | 18.07 36.10 | 4.074
40 1 0 12.31 | 14.28 | 13.26 | 13.34 | 14.97 | 13.88 | 15.87 | 17.65 | 16.59
40 1 105 12.48 | 14.14 | 13.32 | 13.35 | 14.94 | 13.95 | 15.95 | 17.57 | 16.66
40 106 0 12.33 | 14.20 | 13.22 | 13.24 | 14.82 | 13.92 | 15.82 | 17.53 | 16.59
40 1 1 16-QAM | 13.29 | 15.19 | 14.14 | 14.25 | 15.81 | 14.80 | 16.81 | 18.52 | 17.49
40 1 1 64-QAM | 11.74 | 13.65 | 12.64 | 12.74 | 14.35 | 13.32 | 15.28 | 17.02 | 16.00 | 35.52 | 3.565
40 1 1 256-QAM | 8.80 | 10.77 | 9.73 | 9.80 | 11.43 | 10.29 | 12.34 | 14.12 | 13.03
Limit | EIRP <47dBm/10MHz Result Pass
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Part96 NR n48 Maximum EIRP PSD [dBm], DG = 17 dBi
BW [RB | RB - Antenna 1 Antenna 2 Combine Max
(MHz) | Size | Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm/MHz)
10 1 1 28.09 | 30.40 | 29.20 | 28.29 | 30.49 | 29.40 | 31.20 | 33.46 | 32.31
10 1 22 QPSK 28.28 | 30.21 | 29.58 | 28.48 | 30.10 | 28.95 | 31.39 | 33.17 | 32.29 33.46
10 1 0 26.83 | 28.95| 27.60 | 26.98 | 28.35 | 27.67 | 29.92 | 31.67 | 30.65
10 1 23 26.72 | 28.73 | 27.97 | 26.90 | 28.87 | 27.62 | 29.82 | 31.81 | 30.81
10 1 1 16-QAM | 27.02 | 30.22 | 29.33 | 27.47 | 30.03 | 28.85 | 30.26 | 33.14 | 32.11
10 1 1 64-QAM | 26.25 | 28.32 | 27.58 | 26.44 | 28.20 | 27.26 | 29.36 | 31.27 | 30.43 33.14
10 1 1 256-QAM | 23.18 | 25.14 | 24.33 | 23.27 | 25.18 | 24.05 | 26.24 | 28.17 | 27.20
Limit | EIRP <37dBm/MHz Result Pass
Part96 NR n48 Maximum EIRP PSD [dBm], DG = 17 dBi
BW [RB | RB Vi Antenna 1 Antenna 2 Combine Max
(MHz) | Size | Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm/MHz)
20 1 1 28.36 | 30.22 | 28.96 | 28.42 | 30.35 | 29.40 | 31.40 | 33.30 | 32.20
20 1 49 QPSK 28.57 | 30.65 | 29.36 | 28.71 | 30.12 | 29.08 | 31.65 | 33.40 | 32.23 33.40
20 1 0 27.06 | 28.88 | 26.82 | 27.20 | 28.56 | 27.53 | 30.14 | 31.73 | 30.20
20 1 50 27.33128.29 | 27.80 | 27.29 | 28.49 | 27.77 | 30.32 | 31.40 | 30.80
20 1 1 16-QAM | 28.07 | 28.92 | 29.08 | 28.16 | 30.36 | 28.60 | 31.13 | 32.71 | 31.86
20 1 1 64-QAM | 25.85 | 28.45 | 27.21 | 26.98 | 28.44 | 27.22 | 29.46 | 31.46 | 30.23 32.71
20 1 1 256-QAM | 23.26 | 25.49 | 23.71 | 22.19 | 25.47 | 24.05 | 25.77 | 28.49 | 26.89
Limit | EIRP <37dBm/MHz Result Pass
Part96 NR n48 Maximum EIRP PSD [dBm], DG = 17 dBi
BW [RB | RB Vi Antenna 1 Antenna 2 Combine Max
(MHz) | Size | Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm/MHz)
30 1 1 28.45 | 31.03 | 29.54 | 28.59 | 30.20 | 29.57 | 31.53 | 33.65 | 32.57
30 1 76 QPSK 28.54 | 30.11 | 30.00 | 29.05 | 30.52 | 29.28 | 31.81 | 33.33 | 32.67 33.65
30 1 0 25.95 | 27.58 | 28.44 | 27.19 | 29.06 | 27.79 | 29.62 | 31.39 | 31.14
30 1 77 27.17 | 28.75 | 28.20 | 26.97 | 28.88 | 27.61 | 30.08 | 31.83 | 30.93
30 1 1 16-QAM | 27.97 | 30.22 | 29.18 | 28.73 | 30.42 | 28.40 | 31.38 | 33.33 | 31.82
30 1 1 64-QAM | 26.08 | 28.94 | 27.59 | 26.29 | 28.31 | 27.18 | 29.20 | 31.65 | 30.40 33.33
30 1 1 256-QAM | 23.44 | 25.86 | 24.34 | 22.60 | 25.40 | 24.34 | 26.05 | 28.65 [ 27.35
Limit | EIRP <37dBm/MHz Result Pass
Part96 NR n48 Maximum EIRP PSD [dBm], DG = 17 dBi
BW [RB | RB e Antenna 1 Antenna 2 Combine Max
(MHz) | Size | Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm/MHz)
40 1 1 28.33 | 28.78 | 29.34 | 28.43 | 30.20 | 29.17 | 31.39 | 32.56 | 32.27
40 1 104 QPSK 28.68 | 30.27 | 29.31 | 28.78 | 29.66 | 29.50 | 31.74 | 32.99 | 32.42 3299
40 1 0 26.89 | 27.48 | 27.99 | 27.07 | 29.01 | 27.37 | 29.99 | 31.32 | 30.70
40 1 105 26.95 | 28.66 | 27.41 | 27.14 | 28.57 | 27.79 | 30.06 | 31.63 | 30.61
40 1 1 16-QAM | 27.57 | 29.23 | 28.55 | 28.19 [ 29.57 | 28.88 | 30.90 | 32.41 | 31.73
40 1 1 64-QAM | 26.35 | 27.98 | 26.95 | 25.96 | 26.28 | 27.27 | 29.17 | 30.22 | 30.12 3241
40 1 1 256-QAM | 22.63 | 23.38 | 24.40 | 22.99 | 25.07 | 23.82 | 25.82 | 27.32 | 27.13
Limit | EIRP <37dBm/MHz Result Pass
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FR1 n48
<Ant. 1>
Peak-to-Average Ratio
Mode FR1 n48 / 20MHz / DFT-S OFDM
Mod. PI/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.46 6.78 6.9 7.25 PASS
Mode FR1 n48 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 7.16 PASS
TEL : 408 904-3300 Page Number : A2-1of 117
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FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30.00 dém  Offset 18,94 b
lo att 30 d8  AQT  46B.8 ys @ RBW 3 MHZ
TRG:IFD

Ref Level 30.00 dém  Offset 18,94 b
lo att 30 d8  AQT  46B.8 ys @ RBW 3 MHZ

(@153 view

ICF 3.62499 GHz
‘Complementary Cumulative Distribution Function
| peak | crest | 10% |

Mean Pwr + 20.00 dB
Samples: 20000

lcF 3.62499 GHz

Mean Pwr + 20.00 dB

‘Complementary Cumulative Distribution Function

Samples: 20000

Mean 1 | o0.1% | o0.01% | Mean | peak | crest | 10% | LS | o0 | 0.010% |
Trace 1 [ 19,64 dbm  24.32 cbm 4.43 da 2.70 d& 4.20 db .46 db 4.55 db Trace1 [ 1972 dbm  27.11 cbm 7.32 da 3.20 dB 5.51d8 6.78 di 7.20 da
L L ] SRR e L L ] [

16QAM

64QAM

Ref Level 30.00 dém  Offset 18,94 b

Ref Level 30.00 dém  Offset 18,94 b

p= Art 30ds AQT 468.8 ys @ RBW 3 MHZ p= Art 30ds AQT 468.8 ys @ RBW 3 MHZ

TRGIIFP TRGIIFP

@155 view @155 view

0.
00 00 e o
b ™
s N
— —
< ' <
1E-
loF 3.62499 GHz Mean Pwr + 20.00 dB loF 3.62499 GHz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 20000 C y Cumulative Distribution Function Samples: 20000
Mean | peak | crest | 10% | 1 | o0.1% | o0.01% | Mean | peak | crest | 10% | | o0 | 0.010% |

Trace 1 [ 19.63 dbm 27,83 dbm 8.00 d 3.19 d8 5.86 db 6.90 db .68 db Trace 1 [ 19.17 dbm  27.40 cbm 8.22 di da 7.25 di B.14 da
L JU )| AR L JU )| AR e

5 a

Ref Level 30.00 cbm  Offset 16,94 db
p= Art 30ds AQT 468.8 ys @ RBW 3 MHZ

TRG:IFP

@155 view

T
loF 3.62499 GHz Mean Pwr + 20.00 dB
C y Cumulative Dist Function Samples: 20000
Mean | Peak | crest | 10% | 1% | o0.1% | o0.01% |

Trace 1 [ 17.30 dbm  26.42 dbm 8.12 di 3.22 dB 5.97 db 7.16 db 7.94 db

L JU )| CEEEEEE ]
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Report No. : FG220615003B

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 20MHz 30MHz 40MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 9.51 18.941 27.932 38.282 - - - -
Mode FR1 n48 : 26dB BW(MHz) / CP OFDM
BW 10MHz 20MHz 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.55 9.291 19.381 19.54 29.071 29.491 40.36 40.36
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 9.191 9.251 19.101 19.221 28.831 28.831 40.44 40.36
TEL : 408 904-3300 Page Number : A2-3 of 117




seamancas. FCC RADIO TEST REPORT

Report No. : FG220615003B

FR1 n48 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

m =
Ref Level 30.00 cbm  Offset 19,13 db @ RDW 100 kiz
fo ALt 30de 8WT 56.9 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 19k Max
M1i[1] 18.59 dBm
20 L 3.62 ”:H;"fl”:“"‘l\
A A o o Zen
o T AW ool s 1 9.510000000 MHz]
h ! Q facto 381.4)
0de
J Aq
10 dBm
AN
-20 dBmv A
/ W
apdatl s |
a0 gt — T
-40 dam
-50 dam
60 dBm
OF 3.62499 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | X-value ¥-value |__Function | Function Result |
M1 7088 GHz 18.59 dém ndB down 9.51 MHz
T 1 2.620275 GHz -7.25 dBm nd8 26,00 d&
T2 1 3.629785 GHz -7.38 dbm q factor 3814
L JL ] L

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

m 2 i
Ref Level 30.00 GBm  Offset 16,04 db @ RBW 100 kHz RefLevel 20.00 dbm  Offset 10.54 0B & RBW 100 kHz
o art 30de  SWT  56.5us @ VBW 300kHz Mode Auto FFT o Att 30de  SWT  S6.9 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 2 dBm Mi[1] 13.76 dBm
30 GHz 6248100 GHz
= = ndB. 6.00 dB) = T ndB. 26.00 dB)
o - o PR 9.550000000 MHz o s o i B - 9.291000000 MHz
‘I VT Q factory 379.3 T Q facto \ 390.2)
0 dB ] 0 dés f x
10 dam r 10 dBm Iy *
-20 de ! -20 dé
" apd [ I " TV o
N N Pt Wi Lon
e e T L A
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 20.0 MHz CF 3.62499 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML 3.622373 GHz 14.52 dbm ndB down 9,55 MHz M1 1 3.62481 Ghz 13.78 dBm ndB down 5,291 MHz
TL 3620315 GHz -11.66 dém ndg 26.00 dB Tl 1 3.620514 GHz -12.74 dBm ndg 26.00 dB
T2 i 3629065 GHz -11.22 dém q factor 376.3 T2 i 3.620805 GHz -12,08 dém q factor 380.2
L JU ] - L JU ] -
m i i
Ref Level 30.00 GBm  Offset 16,04 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.54 0B & RBW 100 kHz
lo att 30d8  SWT  56.5us @ VBW 300 kHz  Mode Auta FFT o att 0B SWT 568 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 13.58 dBm Mi[1] 10.06 dBm
o 3.6290260 GHz - 3.6256490 GHz
ndB 11 26.00 dB - ndB 26.00 dB
- A - ptal) B (1 9.191000000 MHz 0 v Bw 9.251000000 MHz
u SR Thaan 594.9 . ‘ wr " 5019
ade 0 das }I |
10 dgm 10 dBm ..
-20 dBm -20 dBm
fio g, M W 4
30 Bt / e -30 dBm y _
PP RADETARY o ] et [T Ty o]
(Y, v y "\-\_
-4 dbm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 20.0 MHz CF 3.62499 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 3.629026 GHz 13.58 dbm ndB down 5,191 MHz M1 1 3.625648 GHz 10.06 dem ndB down 9251 MHz
TL 1 3620375 GHz -12.40 dém ndg 26.00 dB Tl 1 3.620295 GHz -15.84 dBm ndg 26.00 dB
T2 i 3628565 GHz -12.50 dém q factor 3849 T2 i 3.620545 GHz -15.95 dém q factor 3818
L JU ] - L JU ] -
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FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

m =
Ref Level 30.00 cBm  Offset 19,13 db @ RBW 300 kiz
o At 0B SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100
(@ 19k Max
Y] 19.74 dem
o ] i 3.6306640 GHZ]
e LT 26.00 dB
- b VU Bw W 18.941000000 MHz|
h Q factor | 191.7)
0 dB . wl_
10 dBm L
20 dém. v L
o v My e ™
-"u"‘u;l'r/-pr“’ Y LAY YA A
¥
-40 dam
-50 dam
60 dBm
OF 3.62499 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | X-value | ¥-value |__Function | Function Result |
ML 3630664 GHz 18.74 dbm nd® down 18,541 WMHz
T 3.61512 GHz -6.14 dBm nd8 26,00 d8
T2 1 3.634061 GHz -4.66 dBm q factor 191.7
L JL ] L

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

m 2 2
Ref Level 30.00 GBm  Offset 16,04 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.54 0B & RBW 200 khz
o art 30de SWT  37.6us @ YBW 1MHZ  Mode Auto FFT o Att 30de SWT 378 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] Mi[1] 16.32 dBm
" 6299110 GHz
= ndB = X ndB 26.00 dB
o S L By 19381000000 MHz o e o A B Y 19.540000000 MHz
| Q factol 186.8 Q factor U 185.5
0 dB f 0 dés 1
17 ¥
10 dgm - 10 dBm
| o~ \
o T |
-20 de -20 dé -
" Y L TN \
i A ! -
Ey T s Avae oy .
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 40.0 MHz CF 3.62499 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML 3.619835 GHz 15.50 dBm ndB down 19,381 WHz M1 1 3.623911 GHz 16.32 dem ndB down 19,54 MHz
TL 361512 GHz -10.40 dBm ndg 26,00 dB Tl 1 3.61544 GHz -9.21 dBm ndg 26,00 dB
T2 i 36345 GHz -11.65 dém q factor 186.8 T2 i 3.63488 GHz -9.78 dém q factor 185.5
L JU ] - L JU ] -
m = i
Ref Level 30.00 GBm  Offset 16,04 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 10.54 0B & RBW 200 khz
o att 0GB SWT  37.6ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 378 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 15.61 dBm Mi[1] 12.73 dBm
3.6303050 GHz 2.6219530 GHz
= 4B “:.-‘ 26.00 dp| = 11 ndB 26.00 dp|
- LA e, e-w/‘v-w e 19.101000000 MHz 0 P . By 19.221000000 MHz
h / Q factor | 190.1 . v TNV e fhiko 188.4]
|
0 dB 0 dés /
10 dem ¥ 10 dBm
-20 dBm -20 dBm
B a7 b i) R NP
A e -y {20 PR AP
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 40.0 MHz CF 3.62499 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 3.630305 GHz 15.61 dbm ndB down 15,101 Wiz M1 1 3.621953 GHz 12.73 dBm ndB down 19.221 Wz
TL 1 36154 GHz -10.40 dém ndg 26,00 dB Tl 1 3.61544 GHz -12,87 dém ndg 26.00 dB
T2 i 36345 GHz -12.06 dém q factor 180.1 T2 i 3.63466 GHz -12,68 dém q factor 188.4
L JU ] - L JU ] -
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Report No. : FG220615003B

FR1 n48 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

[@

m
Ref Level 30.00 cbm  Offset 16,94 db @ RBW 300 kiz
ke Att 0 dB SWT 1ms @ VBW 1MHz Mode Auto Swesp
SGL Count 100/100
(@ 19k Max
Mil1] 17.71 dBém
o " 3.6164700 Gz
v, PSS RPN, T ——— 26.00 ¢
o { Tl P VEM[V‘M vy 1\| 27.932000000 MHz
h Q factor \ 129.5
0de !
P! .ﬂ
10 dam F ll
-20 d8m | H
) \.J [ |
"‘?E’“M TR .Y o M i .MMM,
-40 dam
-50 dam
60 dBm
OF 3.62499 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | X-value | ¥-value |__Function | Function Result
M1 3616479 GHz 17.71 dém ndB down 27,932 MHz
T 2.610425 GHz -9.18 dBm nd8 26,00 d8
T2 1 3.636357 GHz -10.37 dbm q factor 126.5
L JL ] L

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

m 2
Ref Level 30.00 GBm  Offset 16,04 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.54 0B & RBW 200 kHz
o art 0de  SWT 1ms @ VBW 1MHz  Mode Auto Sweep o att J0de SWT 1ms @ YBW  1MHZ  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 15.37 dBm Mi[1]
3.6170180 GHz]
= ndB 26.00 dB = ndn 2
A b pb s\ et Bl b b 29.071000000 MHz b o sl e PR o o 29.491000000 MHz
[ factar 1 124.4) "q factor \ 122.9
0de t ] 0 da -
! ! | i
10 d3m ¥ 10 dBm L h’
! (
P Jut Ly 20 o i Yl b
s T, e - a7 L3 "
it AL NP PO | gt b g o1
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 60.0 MHz CF 3.62499 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML 3.617018 GHz 15.37 dbm ndB down 26,071 WHz M1 1 3.623851 GHz 14.88 dBm ndB down 25,491 WHz
TL 2610604 GHz -8.80 dBm ndg 26,00 dB T1 1 3.610245 GHz -10,32 dBm ndg 26,00 dB
T2 i 3639675 GHz -11.42 dém q factor 124.4 T2 i 3.630735 GHz -8.76 dém q factor 122.9
L JU ] - L JU ] -
m 2 2
Ref Level 30.00 GBm  Offset 16,04 db @ RBW 300 kHz RefLevel 20.00 dbm  Offset 10.54 0B & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz Mode Auto Swesp o att a0de SWT 1ms @ VBW 1MHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 14.48 dBm| } Mi[1] 11.82 dBm)|
3.6225920 GHz 2.6130620 GHz
= b3 ndB. 26.00 dB) = | ndB. 26.00 dB)
o S s, il i g " i 28.831000000 MHz . X Bu 28.831000000 MHz
o T v maa W “‘Wft 125.6 0 TP AT Tttty 125.3
0 dB { + 0 dés |
N i} l |
10 dgm £ ﬁ[ 10 dBm L
-20 dBm il dpd -20 dBm i
oy liﬂ -kuuw i
biscpuinicf et [l LT T T R Nl ! s
ciph L3 ‘h,ﬂm;‘.‘} sy 0 wf Ui T T
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 60.0 MHz CF 3.62499 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 3.622592 GHz 14,48 dbm ndB down 26,631 MHz M1 1 3.613062 GHz 11.82 dem ndB down 26,631 MHz
TL 1 2610604 GHz -11.24 dBm ndg 26,00 dB T1 1 3.610604 GHz -12,42 dm ndg 26,00 dB
T2 i 3639436 GHz -11.36 dém q factor 125.6 T2 i 3.639436 GHz -16.64 dim q factor 125.3
e L JU )| e
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seamancas. FCC RADIO TEST REPORT

Report No. : FG220615003B

FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

[@

m
Ref Level 30.00 GBm  Offset 1103 db @ RBW 1 Mnz
le Att 30 dB SWT 1ms @ VBW 3MHz Mode Auto Swesp
SGL Count 100/100
(@ 17k Max
Mi[1] 14.95 dBm
3.6151600 GHz
= l'l ndB. 26.00 dB)
10 d AP g L, P B Pg 98.262000000 MHz|
h | Q factor Y 94.4]
0 e A
| )
10 dgm J 1Ir
-20 dBmv J 1]
PRI IR I, g
¥ i I AL ST AT,
-4 dBm
-50 dBm
60 dBm
CF 3.62499 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | X-value ¥-value |__Function | Function Result
M1 361516 GHz 14.95 dém ndB down 38,282 MHz
T 360477 GHz -11.48 dbm nd8 26,00 dB
T2 i 3643052 GHz -12.12 dém q factor 4.4
e

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

=)

m 2
Ref Level 30.00 GBm  Offset 16,04 0B & RBW 1 Mnz RefLevel 20.00 dbm  Offset 10.54 0B w RBW 1 Mhz
o art 0de  SWT 1ms @ VBW 3MHz  Made Auto Sweep o Att 30dB SWT 1ms @ YBW 3 MHZ  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
) Mi[1] 20.19 dBm) Mi[1] 19.77 dBm
o ¥ 3.6201950 GHz - ; 6173180 GHz
R [TXCSRETTY O YO 4‘,.m‘wng utflniriiabu 26.00 dB| - AN b A s Rt Bolst et 26.00 dB|
f ] | 40.360000000 MHz ! Bu 1 40.360000000 MHz
/ Q factor 1 89.7 T Q factor 1 89.6
| 4 [ |
0 dB i‘ : 0 dés 7 "4‘ -
10 dgm J i 10 dBm i‘
_20 dem Ay Pag) 20 dbm bl L‘U“ iy m
tfa e J T T Mﬂwﬂ.ﬂ. A L LV YD
30 B -30 dem
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 80.0 MHz CF 3.62499 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML 3.62 20.19 dém ndB down 30,36 MHz M1 1 3.617318 GHz 19.77 dBm ndB down 30,36 MHz
TL 360477 GHz -5.33 dBm ndg 26.00 dB T1 1 3.60485 GHz -7.05 dBm ndg 26,00 dB
T2 i 364513 GHz -3.91 dém q factor as.7 T2 i 3.64521 GHz -7.21 dém q factor 5.6
L JL ] L L JU ] L
m = il
Ref Level 30.00 GBm  Offset 16,04 0B @ RBW 1 MAz RefLevel 20.00 dbm  Offset 10.54 0B w RBW 1 Mhz
o att I0dE SWT 1ms @ VBW IMHz  Made Auto Sweep o att a0de SWT 1ms @ VBW 3 MHz  Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 16.83 dBm Mi[1] 16.12 dBm
o 3.6230720 GHz| - " 3.6221130 GHz
B T ATERER I WY [OYTTRTIORT | A RYRY T 26.00 dB 2 ndB 26.00 dB
w0d s Ll il el By 40.440000000 MHZ] 10 o "M}l}.."pib——wl\ru)-xqv'«wm‘«’wwmmw.f'upiwm 40.360000000 MHzZ|
Y F Q factor 1 89.6 ! T factor ! 89.7)
0 dB ]“ 0 dés
. : j
10 dgm 10 dBm -
0 " nJﬁu 1% I 0 de: i
-20 dBm el -20 dBm o
Jr LAl WPk
s AT R P T bttt
-30 dBrr g
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 80.0 MHz CF 3.62499 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 3.623072 GHz 18.83 dBm ndB down 30,44 WHz M1 1 3.622113 GHz 16.12 dem ndB down 30,36 MHz
TL 1 360469 GHz -5.65 dBm ndg 26,00 db T1 1 3.60485 GHz -10,57 dBm ndg 26.00 dB
T2 i 364513 GHz -7.02 dém q factor 5.6 T2 i 3.64521 GHz 11,10 dém q factor as.7
] e [ JU ] e
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seamancas. FCC RADIO TEST REPORT

Report No. : FG220615003B

Occupied Bandwidth

Mode FR1 n48 : OB BW(MHz) / DFT-S OFDM
BW 10MHz 20MHz 30MHz 40MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 8.571 17.782 26.793 36.044 - - - -
Mode FR1 n48 : OB BW(MHz) / CP OFDM
BW 10MHz 20MHz 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.591 8.571 18.142 18.262 27.872 27.812 37.882 38.042
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 8.591 8.611 18.222 18.262 27.872 27.992 38.122 38.122
TEL : 408 904-3300 Page Number : A2-8 of 117
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Report No. : FG220615003B

FR1 n48 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

m =
Ref Level 30.00 GBm  Offset 19,15 db @ RBW 100 kHz
o att 0GB BWT  56.9 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
M1[1] 18.03 dBm
M1 3.6289460 GHz
= T N caw X 85714208571 MHz
e [ A A P
h i
0de " \
| \
10 dgm <
-20 dBm — .l
\ o, [Yoad \ .
T e -
-4 dBm
-50 dBm
60 dBm
CF 3.62499 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | ¥-value |__Function | Function Result |
ML 18.03 dbm
TL 1 3.6207143 GHz 11.99 dBm Occ Bw B8.571426571 MHz
T2 i 36202857 GHz 12.94 dém
L JU ] -

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

=)

Ref Level 30.00 G&m

Offset 10,94 db = RBW 100 kHz

=)

Ref Level 30,00 dém

Offset 10.54 db & RBW 100 kHz

o art 30de  SWT  S6.5 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de  SWT  S6.9 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 14.22 dBm Mi[1] 14.07 dBm
o 3.6271880 GHz - ) 6277270 GHz
B.591408591 MHz| T o “*v B.571428571 MHz|
LS N a¥ -3 i "'ll L gl Lt A sl firn 7]
T I [T
0 dB f i 0 dés 7
/ | /
10 dgm ’ = 10 dBm
-20 dém = o -20 dém s
\ J
AN L PN poen Vil o
an e : — - A e e e
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 20.0 MHz CF 3.62499 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML 14.22 dbm M1 1 3.627727 GHz 14.07 dem
TL 3.6206743 GHz 8.51 dBm Occ Bw £.591408591 MHz Tl 1 3.6206943 GHz 11.00 dBm Occ Bw B8.571426571 MHz
T2 i 36202657 GHz 10.17 dém T2 i 3.6202657 GHz .42 dém
L JU ] - L JU ] -
m = i
Ref Level 30.00 GBm  Offset 16,04 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.54 0B & RBW 100 kHz
e Att 30d8  SWT  56.5us @ VBW 300 kHz  Mode Auta FFT o att 0B SWT 568 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max @17k Max
Mi[1] 13.38 dBm Mi[1] 11.76 dBm
o 2.6210940 GHz - 3.6298710 GHz
B Oce By 8.591408591 MHz Oce By 8.611368611 MHz
w0 d LEN T IR PSP T | 10 di o) ) S 2
Tlw vt R T ) S Ty e Y, W
ods 8 0ds
10 dgm . 10 dBm
/
-20 dBm 3 -20 dBm E .
sy | Ty 20 o NP LI
-3 B T -30 dBrm— T w o
) s Al
40 dBm 40 dem
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 20.0 MHz CF 3.62499 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 3.621094 GHz 13.38 dBm M1 1 3.623871 GHz 11.76 dem
TL 1 3.6206543 GHz 7.47 dém Occ Bw £.591408591 MHz Tl 1 3.6206543 GHz 5,21 dbm Occ Bw B.511388611 MHz
T2 i 36202457 GHz .87 dém T2 i 3.6202657 GHz 7.25 dém
L JU ] - L JU ] -
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Report No. :

FG220615003B

FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

m l“.?
Ref Level 30.00 GBm  Offset 19,15 db @ RBW 300 kHz
o att 0GB SWT  37.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
Mi[1] 20.13 dBm)
a0 : ~Aod e 17702217702 M2
T Ao 522 2
o V" ] I
w0
0 dB
10 dgm / .
/ A
-20 d8m - !‘
. = \
At . [ W .
-4 dBm
-50 dBm
60 dBm
CF 3.62499 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | X-value | ¥-value |__Function | Function Result |
ML 3.629306 GHz 20.13 dém
TL 1 3.6158791 GHz 13.25 dBm Oce Bw 17.782217782 MHz
T2 i 36336613 GHz 13.70 dém
L JU -

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

m 2 i
Ref Level 30.00 GBm  Offset 16,04 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.54 0B & RBW 200 khz
o art 30de SWT  37.6us @ YBW 1MHZ  Mode Auto FFT o Att 30dB SWT 378 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 3 dBm Mi[1] 16.54 dBm
o 1 16923030 GHZ] - " 6269080 GHz
Oce By 18.141858142 MHz N ¥ occhw 18.261708262 MHz
ey oWV e ¥aann vd ATia™ T 2 e g b A e [
f L v
0 dB 0 dés
10 dBm £ ‘I 10 dem rJ
/ | ~J
-20 dBm A -20 dBm -
N A |
vy gt a0y . _
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 40.0 MHz CF 3.62499 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML 3.632303 GHz 16.93 dbm M1 1 3.626008 GHz 16.54 dBm
TL 1 36158392 GHz 12,37 dBm Occ Bw 18.141856142 MHz Tl 1 3.6158392 GHz 11.34 dBm Occ Bw 18.261736262 MHz
T2 i 3633981 GHz 10.31 dém T2 i 3.6341008 GHz 9.40 dém
L JU ] - L JU ] -
m i i
Ref Level 30.00 GBm  Offset 16,04 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 10.54 0B & RBW 200 khz
o att 0GB SWT  37.6ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 378 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] Mi[1] 13.86 dBm
o 3.619 - 3.6275070 GHz
¥ Oce By 18.221778222 MHZ ‘L Oce By 18.261738262 MHZ
ol e o e ) oo 1 .
H ] ¥ " ] \ ! TP e o o
0 e T ‘ 0 da: \
10 dBm | ' 10 dBm
i \
-20 dBm T e -20 dBm 4
Ul g \
.Y Tl P s .
-30,dBy 7
A AT Y
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 40.0 MHz CF 3.62499 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 3.619356 GHz 15.89 dbm M1 1 3.627507 GHz 13.88 dBm
TL 1 3.6158791 GHz 10.67 dBm Occ Bw 18.221776222 MHz Tl 1 3.6157992 GHz 7.61 dBm Occ Bw 18.261736262 MHz
T2 i 36341009 GHz 10.62 dém T2 i 3.6340608 GHz 5.91 dim
L JU ] - L JU -
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seamancas. FCC RADIO TEST REPORT

Report No. :

FG220615003B

FR1 n48 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

m -
Ref Level 30.00 GBm  Offset 16,04 db @ RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz Mode Auto Swesp
SGL Count 100/100
(@ 17k Max
Mi1] 17.70 dBm
. ‘. M1 3.6308640 GHz
N Ry 26.,793206793 MHz
s il Ll Tl e AR T g
10 df !
0 dB | \l
! |
10 dBm L }
-20 dBm TI‘ |‘|\,
OS] NPT Y 110 PR YL
Hr PR S ULl larar
-4 dBm
-50 dBm
60 dBm
CF 3.62499 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | X-value | ¥-value |__Function | Function Result |
ML 3.630864 GHz 17.70 dbm
TL 1 36110839 GHz 15.98 dBm Occ Bw 26.793206793 MHz
T2 i 3.63TATT1 GHz 15.98 dém

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

= 2
Ref Level 30.00 GBm  Offset 16,04 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.54 0B & RBW 200 kHz
o art 0de  SWT 1ms @ VBW 1MHz  Mode Auto Sweep o Att 30dB SWT 1ms @ YBW  1MHZ  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] Mi[1] 15.16 dBm
o 3.622 - 6290060 GHz
T Oce By 27.872127872 MHz = Oce By T 27.812187812 MHz
[NV, DTN YRR fTPTN P TNE I Moo o oo s b don el
Y H 7 ¥ \
0 dB H 0 dés | 1
10 dBm 10 dBm / i
o o iy . Iy, ‘” N
= I"l LY m 2 o k) T mL
A AL A sl b [y e hdALAfA L,
Aol LotV iy el et o 1 R
-40 dam -40 dBm
-50 dam -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 60.0 MHz CF 3.62499 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML 3.622532 GHz 14.51 dbm M1 1 3.629008 GHz 15.18 dem
TL 1 36110839 GHz 9.71 dBm Occ Bw 27.872127872 MHz T 1 3.6111438 GHz 9,40 dbm Occ Bw 27.812187812 MHz
T2 i 3638956 GHz .63 dém T2 i 3.630856 GHz 11.83 dém
L JL ] L L JU ] L
m 2 2
Ref Level 30.00 GBm  Offset 16,04 db @ RBW 300 kHz RefLevel 20.00 dbm  Offset 10.54 0B & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz Mode Auto Swesp o att a0 e BWT 1ms @ VBW 1MHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 15.45 dBm Mi[1] 11.34 dBm
o 3.6311040 GHz - 3.6206740 GHz]
o dgc B : 27.872127872 MHz Oce By 27.992007992 MHz
- LT T PR PURCR W) R AR TN VTSP o W 10 di a Y
1 ? 3 ? y \ 1 i Rl o Gl B e kT ‘
0 dB T T 0 dés T
. | . | ‘
10 dem | i ,1| f 10 dBm f “
-20 d8m i by -20 dBm }
P I ) A LT Ir |
il o] T, b b,y i , A Iy n
.W‘#‘M S L s L e T Ay
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 60.0 MHz CF 3.62499 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 3.631104 GHz 15,45 dBm M1 1 3.620674 GHz 11.34 dBm
TL 1 36110839 GHz 10.64 dBm Occ Bw 27.872127872 MHz T 1 3.611024 GHz 9,05 dbm Occ Bw 27.992007992 MHz
T2 i 3638956 GHz 10.52 dém T2 i 3.630016 GHz 4.4 dem
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seamancas. FCC RADIO TEST REPORT

Report No. : FG220615003B

FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

m -
Ref Level 30.00 GBm  Offset 1103 db @ RBW 1 Mnz
o att I0dE SWT 1ms @ VBW IMHz  Made Auto Sweep
SGL Count 100/100
(@ 17k Max
Mi[1] 16.21 dBm
o 3.6152400 GHz
- oce By 36043956044 MHz
Lo bl i iy b,
i
0 db 1 “
10 d3m Ji y
-20 dBm )
dack L LJM Lfgalh
R T R T i DY T I
-4 dBm
-50 dBm
60 dBm
CF 3.62499 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | X-value | ¥-value |__Function | Function Result |
ML 3.61524 GHz 16.21 dbm
TL 1 36053891 GHz 10.19 dBm Occ Bw 36.043956044 MHZ
T2 i 36419331 GHz .06 dem
L JU -

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

m 2 2
Ref Level 30.00 GBm  Offset 16,04 0B & RBW 1 Mnz RefLevel 20.00 dbm  Offset 10.54 0B w RBW 1 Mhz
o art 0de  SWT 1ms @ VBW 3MHz  Made Auto Sweep o att J0de SWT 1ms @ YBW 3 MHZ  Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
B Mi[1] 19.71 dBm [ZETEY) 19.50 dBm
. - 3.6138010 GHZ 0 ‘,‘ 153800 GHz
T MUV s e ]lullpW\MMf.ﬁl‘M\m‘lldu—“\lhll 37.882117882 MHz - TR TN ISP Y VYT cisv o e 38.041958042 MHz
4L
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iyt T (LT e o T s A R o
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-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 3.62499 GHz 1001 pts Span 80.0 MHz CF 3.62499 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value I Y-value | Function | Function Result |
M1 3613801 GHz 19.71 dém M1 1 3.63538 GHz. 19.59 dBm
TL 1 36061239 GHz 16.57 dBm Occ Bw 37.882117882 MHz T1 1 3.6050969 GHz 13.20 dBm Occ Bw 38.041956042 MHz
T2 i 3644011 GHz 15.07 dém T2 i 3.644011 GHz 15.44 dém

64QAM

256QAM

m il il
Ref Level 30.00 cBm  Offset 10.94 db @ RBW 1 Mz RefLevel 30.00 dbm  Offset 10.04 GB & RBW 1 MHz
o At I0de ST 1ms @ VBW IMHz  Made Auto Sweep o att a0 e BWT 1ms @ VBW 3 MHz  Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 19.93 dBm Mi[1] 16.93 dBém
o i 3.6142010 GHz] - o 3.6353800 GHZ]
= i A A PR 38121878122 MHz “ Oce ) 38.121878122 MHz
o i A iy FH ) o T Tt A\JI:WJM.\I e
3 1 ] i
0de t \ 0 da 4
10 dBm {J L 10 dBm \‘
|
W‘\ Wyl I
20 dBm dh ; -20 dBm L |
Tl Ly i oL o oy 1
oy i e T bbby 81 ST
wdthy L ™ Al LY [TNTIT
a0 e Jpiamd Al
-40 dam -40 dam
-50 dam -50 dam
60 dBm -60 dBm
OF 3.62499 GHz 1001 pts Span 0.0 MHz CF 0.62499 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 3.614201 GHz 15.93 dBm M1 1 3.63538 Ghz 16.33 dbm
T 1 2.6059569 GHz 12.14 dBm Occ Bw 38.121676122 MHz T1 1 3.605969 GHz .18 dBm Occ Bw 38.121676122 MHz
T2 1 3.6440909 GHz 11.79 dbm T2 1 3.6440808 GHz 9.48 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG220615003B

Unwanted Emission (MASK)

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

1RBO

1RBmax

] oo
i e || um v
Ref Level 18.94 dBm  Offset 18.94 d& Mode Auto Sweep ReflLevel 23.94 dem Offset 18.94 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit hec PAES 20 dbmait-gt RABS
10 d| EES Line _$PURJIOUS| LINE_ABS PASES
Bive—$PURfOTSTTRE—ABS T 10 okin
ode
0 dBm
-10 dBm
-10 dBm 8
-20 dém I
1 -20 dBm
-30 dpm—t - r‘
SPURIOUS_LINE_ABS -30 dbm -
" jll \ H | SPURIOUS_LINE_ABS |
250 dém 'J h"\w%mu,ﬂ, -
-60 dBm i
=70 dBm
Start 3.52 GHz 12009 pts Stop 3.73 GHz | (|| Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52783 GHz -56.08 dém -16.08 d& 3,520 GHz 3.530 GHz 1,000 MHz 3.52815 GHz -53.31 dbm -13.31 dB
3,530 GHz 3.540 GHz 1.000 MHz 3.53992 GHz -52.16 dBm -27.16 dB 3,530 GHz 3.540 GHz 1,000 MHz 3.53381 GHz -52.78 dBm -27.78 dB
3,540 GHz 3.549 GHz 1.000 MHz 3.54800 GHz -18.61 dém -6.61 d& 3,540 GHz 3.540 GHz 1,000 MHz 3.54879 GHz -50.54 dbm -37.54 dB
3.549 GHz 3.550 GHz 100,000 kHz 3.54998 GHz -24.00 dém -11.00 d& 3,549 GHz 3.550 GHz 100.000 kHz 3.54963 GHz -56.41 dBm -43.41 dB
3.550 GHz 3.560 GHz 100.000 kHz 3.55098 GHz 12,71 dBm -17.29 dB 3.550 GHz 3.560 GHz 100.000 kHz 3.55904 GHz 12.59 dBm -17.41 dB
3.560 GHz 3.561 GHz 100.000 kHz 3.56016 GHz -59.23 dBm -46.23 dB 3.560 GHz 3.561 GHz 100.000 kHz 3,56005 GHz -24.53 dBm -11.53 dB
3.561 GHz 3.570 GHz 1.000 MHz 3.56219 GHz -52.45 dBm -39.45 d& 3.561 GHz 3.570 GHz 1,000 MHz 3.56104 GHz -21.34 dbm -8.34 dB
3,570 GHz 3.720 GHz 1.000 MHz 3.57007 GHz -56.45 dBm -31.45 dB 3.570 GHz 3.720 GHz 1,000 MHz 3.57022 GHz -51.46 dBm 26,46 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72212 GHz -58.88 dBm -18.88 dB 3.720 GHz 3.730 GHz 1.000 MHz 3.72662 GHz 53.86 dbm ~13.86 db
i i )

16.SEP.

Full RB

pectrur

Ref Level 23.94 dbm
SGL Count 100/100
@1 AvgPwr

20 dBRRE gL m
5PURIOUS|

Offset 15.94 dB Mode Auto Sweep

INE_ABS

Line
10 dBm

0 dBm
-10 dem:
-20 dBm

-30 dBm
SPUR

v N D
-60 dBm
-70 dBm
Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.520 GHz 3.830 GHz 1.000 MHz 3.52982 GHz -48.09 dBm -8.09 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53979 GHz -40.21 dBm -15.21 d&
3.540 GHz 3.549 GHz 1,000 MHz 3.548990 GHz -28,32 dém -15.32 d&
3.549 GHz 3.550 GHz 100.000 kHz 3.54894 GHz -31.62 dBm -18.62 dB
3.550 GHz 3.560 GHz 100.000 kHz 3.55358 GHz 1.62 dBm -28.38 dB
3.560 GHz 3.561 GHz 100,000 kHz 3.56006 GHz -30.85 dBm -17.85 d&
3.561 GHz 3.570 GHz 1.000 MHz 3.56100 GHz -26.35 dBm -13.35 d&
3.570 GHz 3.720 GHz 1.000 MHz 3.57037 GHz -42.04 dBm -17.04 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72256 GHz -54.14 dBm -14.14 dB
J J (]
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seamancas. FCC RADIO TEST REPORT

Report No. : FG220615003B

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

1RBO

1RBmax

oo
Spectrur * Sp m =
Ref Level 13.94 dBm  Offset 18.04 dB Mode Auto Sweep RefLevel 2304 dBm  Offset 18.94 de Mode Auto Sweep
SGL Caunt 1007100 SGL Count 100100
@1 AvgPwr (@1 AvgPwr
10 dbimit¢hack B 20 dbirit-Fheck RARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PABS
Udu!l\”l” PURIOUS INE_ABS F 10 dbm.
10 dBm 0 dBm
.20 dBm T -10 dBm
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50 dam A | SPURIOUS_LINE_ABS_
-50 dBm -50 dBm ‘"1 IEEATS
-70 dBm -60 dBm ¥
-80 dBm =70 dBm
Start 3.52 GHz 12009 pts Stop 3.73 GHz | (|| Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52002 GHz -53.60 d&ém -13.60 d& 3,520 GHz 3.530 GHz 1,000 MHz 3.52330 GHz -53.80 dbm -13.80 dB
3.530 GHz 3.610 GHz 1.000 MHz 360772 GHz -50.61 dBm -25.61 dB 3.530 GHz 3.610 GHz 1,000 MHz 3.60940 GHz -§2.80 dBm -27.80 dB
3,610 GHz 3.619 GHz 1.000 MHz 3.61800 GHz -19.6% dém -6.69 de 3,610 GHz 3.618 GHz 1,000 MHz 3.61890 GHz -40.54 dbm -36.54 dB
3.619 GHz 3.620 GHz 100,000 kHz 3,62000 GHz -24.15 dBm -11.15 dé 3.619 GHz 3.620 GHz 100.000 kHz 3.61957 GHz -56.27 dBm -43.27 dB
3.620 GHz 3.630 GHz 100.000 kHz 3.62078 GHz 14.85 dBm -15.15 dB 3.620 GHz 3.630 GHz 100.000 kHz 3.62917 GHz 15.42 dBm -14.58 d&
3.630 GHz 3.631 GHz 100.000 kHz 3.63015 GHz -57.17 dBm ~44.17 d& 3.630 GHz 3.631 GHz 100.000 kHz 3.63000 GHz -23.49 dBm -10.48 dB
3.631 GHz 3.640 GHz 1.000 MHz 3.63216 GHz -49.94 dBm -36.94 d& 3.631 GHz 3.640 GHz 1,000 MHz 3.63106 GHz -21.07 dBm -8.07 dB
3.640 GHz 3.720 GHz 1.000 MHz 3.64060 GHz -52.80 dBm -27.80 dB 3.640 GHz 3.720 GHz 1,000 MHz 3.64028 GHz -50.43 dBm -p5.43 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72029 GHz -54.18 dBm -14.18 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72478 GHz “54.18 dbm ~14.18 dB
Il j rJ
Date: 16:55:41

Full RB

Spectrur

Ref Level 23.94 dBm
SGL Count 100/100

Offset 15.94 dB

Mode Auto Sweep

@1 AvgPwr
20 dbhPiGhack m
|ine _§PURIOUS_| INE_ABS

10 dBm

0 dBm
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-20 dam I

! | ]
5_LINE_ABS_ ﬂ
1
! Vv,
L M,
Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.520 GHz 3.830 GHz 1.000 MHz 3.52053 GHz -53.69 dBm -13.69 dB
3.530 GHz 3.610 GHz 1.000 MHz 3.60820 GHz -42.29 dBm -17.29 d&
2.610 GHz 3.619 GHz 1,000 MHz 361891 GHz -27.09 dém -14.09 de
3.619 GHz 3.620 GHz 100.000 kHz 3.61996 GHz -29.99 dBm -16.99 dB
3.620 GHz 3.630 GHz 100.000 kHz 3.62770 GHz 3.15 dBm -26.85 dB
3.630 GHz 3.631 GHz 100,000 kHz 3.63004 GHz -20.98 dBm -16.98 d&
3.631 GHz 3.640 GHz 1.000 MHz 3.63105 GHz -25.24 dBm -12.24 d&
3.640 GHz 3.720 GHz 1.000 MHz 3.64188 GHz -42.11 dBm -17.11 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72368 GHz -53.90 dBm -13.90 d&
- —
J (]
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seamancas. FCC RADIO TEST REPORT

Report No. : FG220615003B

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

1RBO

1RBmax

oo
Spectrur Sp m v
Ref Level 23.94 dBm  Offset 18.94 d& Mode Auto Sweep ReflLevel 23.94 dem Offset 18.94 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr [®1 2vgPwr
20 dbimihack n 20 dBhPi-Fhack ETVE
| ine _§PURIOUS_| INE_ABS PASS Line _$PURIOUS_LINE_ABS PASS
10 dEm 10 dBm
0 dBm 0 dem
10 dBm -10 dBm b
-20 dBm i I -20 dBm
30 dém
S_LINE_ABS_ l I | SPURIOUS_LINE_ABS
W -50 dBm { \‘-
(Ve = —
W -60 dBm
-70 dem
Start 3.52 GHz 12009 pts Stop 3.73 GHz | (|| Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52264 GHz -53.63 dém -13.63 d& 3,520 GHz 3.530 GHz 1,000 MHz 3.52989 GHz -53.87 dbm -13.87 dB
3.530 GHz 3.680 GHz 1.000 MHz 367993 GHz -51.83 dBm -26.83 dB 3.530 GHz 3.680 GHz 1,000 MHz 3.67798 GHz -§3.33 dBm -28.33 dB
3.680 GHz 3.689 GHz 1.000 MHz 3.68900 GHz -19.55 dBm ~6.55 d& 2.630 GHz 3.680 GHz 1,000 MHz 3.68861 GHz -50.26 dBm -37.26 d&
3,689 GHz 3.690 GHz 100,000 kHz 3.69000 GHz -22.92 dém -9.92 d& 3.689 GHz 3.690 GHz 100.000 kHz 3.68981 GHz -57.90 dBm -44.90 dB
3,690 GHz 3.700 GHz 100,000 kHz 3.69077 GHz 14.45 dBm -15.55 dB 3.690 GHz 3.700 GHz 100.000 kHz 3.69907 GHz 14.30 dbm ~15.70 dB
3,700 GHz 3.701 GHz 100,000 kHz 3.70012 GHz -57.51 dBm -44.51 d& 3.700 GHz 3.701 GHz 100.000 kHz 3.70002 GHz 25,64 dBm “12.64 dB
2,701 GHz 3.710 GHz 1,000 MHz 3,70252 GHz -50.20 dém -37.20 de 3.701 GHz 3.710 GHz 1,000 MHz 3.70102 GHz -21.72 dBm -8.72 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71016 GHz -52.86 dBm -27.86 dB 3.710 GHz 3.720 GHz 1,000 MHz 3.71019 GHz -51.14 dBm 2614 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72158 GHz -53.58 dBm -13.58 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72142 GHz 52.91 dbm Z12.91 db
Y
Il i )

Full RB

Spectrur

Ref Level 23.94 dBm
SGL Count 100/100

Offset 15.94 dB

Mode Auto Sweep

@1 AvgPwr

20 dbHPRFhock m
Line _PURIOUS_|INE_ABS

10 dBm

0 dBm

10 dem i

-20 dam ] -‘

A —
5_LINE_ABS_
W
Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.520 GHz 3.830 GHz 1.000 MHz 3.52477 GHz -53.61 dBm -13.61 dB
3.530 GHz 3.680 GHz 1.000 MHz 3.67918 GHz -46.06 dBm -21.06 d&
2,680 GHz 3.689 GHz 1,000 MHz 3.68887 GHz -27.42 dBm -14.42 dB
3.689 GHz 3.690 GHz 100.000 kHz 3.68995 GHz -31.74 dBm -18.74 d&
3.690 GHz 3.700 GHz 100.000 kHz 3.69696 GHz 2.15 dBm -27.85 dB
3,700 GHz 3.701 GHz 100,000 kHz 3.70002 GHz -29.59 dBm -16.59 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70119 GHz -29.55 dBm -16.55 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71288 GHz -43.92 dBm -18.92 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72002 GHz -50.63 dBm -10.63 dB
: e
J (]
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seamancas. FCC RADIO TEST REPORT

Report No. : FG220615003B

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO

1RBmax

oo
Spectrur Sp m v
Ref Level 18.94 dBm  Offset 18.94 d& Mode Auto Sweep ReflLevel 23.94 dem Offset 18.94 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 2vgPwr
Limit hec PAES 20 dbmait-gt RABS
10 d| EES Line _$PURJIOUS| LINE_ABS PASES
BV —FPURIOTS T TNE—ABS T 10 okin
ode
0 dBm
-10 dBm
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-20 dBm
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Start 3.52 GHz 12009 pts Stop 3.73 GHz | (|| Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52831 GHz -56.03 dém -16.03 d& 3,520 GHz 3.530 GHz 1,000 MHz 3.52516 GHz -53.14 dbm -13.14 dB
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3.561 GHz 3.570 GHz 1.000 MHz 3.56294 GHz -52.07 dém -39.07 d& 3.561 GHz 3.570 GHz 1,000 MHz 3.56100 GHz -24.21 dBm -11.21 dB
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3,540 GHz 3.549 GHz 1.000 MHz 3.54800 GHz -22.61 dém -9.61 de 3.540 GHz 3.540 GHz 1,000 MHz 3.54887 GHz -51.26 dbm -38.26 dB
3.549 GHz 3.550 GHz 100,000 kHz 3.54998 GHz -26.06 dém -13.06 d& 3,549 GHz 3.550 GHz 100.000 kHz 3.54962 GHz -58.45 dBm -45.45 dB
3.550 GHz 3.560 GHz 100.000 kHz 3.55075 GHz 10.98 dBm -19.02 dB 3.550 GHz 3.560 GHz 100.000 kHz 3.55914 GHz 11.79 dBm -18.21 dB
3.560 GHz 3.561 GHz 100.000 kHz 3.56018 GHz -60.96 dBm -47.96 dB 3.560 GHz 3.561 GHz 100.000 kHz 3,56005 GHz -28.52 dBm -15.52 dB
3.561 GHz 3.570 GHz 1.000 MHz 3.56112 GHz -53.39 d&m -40.39 d& 3.561 GHz 3.570 GHz 1,000 MHz 3.56100 GHz -24.90 dBm -11.90 dB
3,570 GHz 3.720 GHz 1.000 MHz 3.57142 GHz -57.50 dBm -32.50 dB 3.570 GHz 3.720 GHz 1,000 MHz 3.57022 GHz -52.75 dBm -27.75 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72426 GHz -58.96 dBm -18.96 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72599 GHz 54.08 dbm “14.08 db
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Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.520 GHz 3.830 GHz 1.000 MHz 3.53000 GHz -48.42 dBm -8.42 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53935 GHz -38.97 dBm -13.97 d&
3.540 GHz 3.549 GHz 1,000 MHz 3.54891 GHz -29.15 dém -16.15 d&
3.549 GHz 3.550 GHz 100.000 kHz 3.54889 GHz -33.02 dBm -20.02 dB
3.550 GHz 3.560 GHz 100.000 kHz 3.55165 GHz -0.42 dBm -30.42 dB
3.560 GHz 3.561 GHz 100,000 kHz 3.56000 GHz -33.28 dBm -20.28 dB
3.561 GHz 3.570 GHz 1.000 MHz 3.56101 GHz -30.10 dBm -17.10 d&
3.570 GHz 3.720 GHz 1.000 MHz 3.57037 GHz -40.15 dBm -15.15 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72584 GHz -54.09 dBm -14.09 d&
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52489 GHz -53.40 dBm -13.40 d8 3,520 GHz 3.530 GHz 1,000 MHz 3.52084 GHz -53.75 dbm -13.75 dB
3.530 GHz 3.610 GHz 1.000 MHz 360876 GHz -51.51 dBm -26.51 d8 3.530 GHz 3.610 GHz 1,000 MHz 3.56449 GHz -§3.56 dBm -28.56 dB
3,610 GHz 3.619 GHz 1.000 MHz 3.61859 GHz -22.0% dém -9.09 de 3.610 GHz 3.618 GHz 1,000 MHz 3.61883 GHz -50.49 dBm -37.49 d
3.619 GHz 3.620 GHz 100,000 kHz 3.61995 GHz -24.59 dBm -11.59 dg 3.619 GHz 3.620 GHz 100.000 kHz 3.61977 GHz -57.79 dBm -44.79 dB
3.620 GHz 3.630 GHz 100.000 kHz 3.62090 GHz 13.39 dBm -16.61 dB 3.620 GHz 3.630 GHz 100.000 kHz 3.62915 GHz 12.86 dBm -17.14 dB
3.630 GHz 3.631 GHz 100.000 kHz 3.63016 GHz -58.24 dBm -45.24 dB 3.630 GHz 3.631 GHz 100.000 kHz 3.63002 GHz -26.37 dBm -13.37 dB
3.631 GHz 3.640 GHz 1.000 MHz 363136 GHz -50.00 dBm -37.00 d& 3.631 GHz 3.640 GHz 1,000 MHz 3.63100 GHz -23.63 dbm -10.83 dB
3.640 GHz 3.720 GHz 1.000 MHz 3.64148 GHz -53.50 dBm -28.50 dB 3.640 GHz 3.720 GHz 1,000 MHz 3.64084 GHz -51.10 dBm -26.10 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72621 GHz -53.93 dBm -13.93 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72348 GHz 54.05 dbm 214.05 db
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Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.520 GHz 3.830 GHz 1.000 MHz 3.52006 GHz -53.64 dBm -13.64 dB
3.530 GHz 3.610 GHz 1.000 MHz 3.60980 GHz -39.42 dBm -14.42 d&
2.610 GHz 3.619 GHz 1,000 MHz 361891 GHz -29.56 dBm -16.56 de
3.619 GHz 3.620 GHz 100.000 kHz 3.61991 GHz -31.40 dBm -18.40 dB
3.620 GHz 3.630 GHz 100.000 kHz 3.62865 GHz 0.60 dBm -29.40 dB
3.630 GHz 3.631 GHz 100,000 kHz 3.63002 GHz -32.06 dBm -19.06 d&
3.631 GHz 3.640 GHz 1.000 MHz 3.63103 GHz -28.45 dBm -15.45 d&
3.640 GHz 3.720 GHz 1.000 MHz 3.64020 GHz -42.09 dBm -17.09 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72260 GHz -54.00 dBm -14.00 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52425 GHz -53.82 dBm -13.82 dB 3.520 GHz 3.530 GHz 1,000 MHz 3.52523 GHz -53.52 dBm -13.52 dB
3,530 GHz 3.680 GHz 1.000 MHz 3.67858 GHz -52.23 dBm -27.23 dB 3,530 GHz 3.680 GHz 1,000 MHz 3.67933 GHz ~53.60 dBm -28.60 dB
3.680 GHz 3.689 GHz 1.000 MHz 3.68699 GHz -20.66 dBm -7.66 d& 2.630 GHz 3.680 GHz 1,000 MHz 3.68802 GHz -51.31 dBm -38.31 d&
3,689 GHz 3.690 GHz 100.000 kHz 3.68999 GHz -26.05 dém -12.06 dé 3.689 GHz 3.690 GHz 100.000 kHz 3.68981 GHz -59.13 dBm -46.13 dB
3,690 GHz 3.700 GHz 100,000 kHz 3.69093 GHz 11.59 dBm -18.41 dB 3.650 GHz 3.700 GHz 100.000 kHz 3.69914 GHz 12.72 dbm ~17.28 db
3,700 GHz 3.701 GHz 100,000 kHz 3.70011 GHz -50.07 dém -46.07 d& 3,700 GHz 2.701 GHz 100,000 kHz 3.70000 GHz -27.10 dBm “14.10 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70135 GHz -51.50 dém -38.50 d& 3.701 GHz 3.710 GHz 1.000 MHz 3.70100 GHz -23.25 dBm -10.25 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71019 GHz -53.21 dBm -28.21 dB 3.710 GHz 3.720 GHz 1,000 MHz 3.71031 GHz Z51.72 dBm ~26.72 db
3,720 GHz 3.730 GHz 1.000 MHz 3.72956 GHz -53.64 dBm -13.64 dB 3.720 GHz 3.730 GHz 1.000 MHz 3.72636 GHz 53.47 dbm 213.47 db
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3.520 GHz 3.830 GHz 1.000 MHz 3.52202 GHz -53.64 dBm -13.64 dB
3.530 GHz 3.680 GHz 1.000 MHz 3.67963 GHz -43.47 dBm -18.47 d&
2,680 GHz 3.689 GHz 1,000 MHz 3.68899 GHz -30.03 dém -17.03 de
3.689 GHz 3.690 GHz 100.000 kHz 3.68992 GHz -32.93 dBm -19.93 d&
3.690 GHz 3.700 GHz 100.000 kHz 3.69689 GHz 0.11 dBm -29.89 dB
3,700 GHz 3.701 GHz 100,000 kHz 3.70003 GHz -32.83 dBm -19.83 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70109 GHz -31.14 dBm -18.14 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71075 GHz -42.02 dBm -17.02 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72084 GHz -50.63 dBm -10.63 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52649 GHz -57.67 dém -17.67 d& 3,520 GHz 3.530 GHz 1,000 MHz 3.52631 GHz -53.57 dbm -13.57 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53930 GHz -55.46 dBm -30.46 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53076 GHz -§3.24 dBm -28.24 dB
3,540 GHz 3.549 GHz 1.000 MHz 3.54858 GHz -24.64 dém -11.64 de 3.540 GHz 3.540 GHz 1,000 MHz 3.54809 GHz -52.03 dbm -30.03 dB
3,549 GHz 3.550 GHz 100,000 kHz 3,55000 GHz -27.50 dém -14.50 d& 3,549 GHz 3.550 GHz 100.000 kHz 3.54965 GHz -59.54 dBm -46.54 dB
3.550 GHz 3.560 GHz 100.000 kHz 3.55074 GHz 8.89 dBm -21.01 d8 3.550 GHz 3.560 GHz 100.000 kHz 3.55912 GHz 10.70 dBm -19.30 db
3.560 GHz 3.561 GHz 100.000 kHz 3.56043 GHz -62.24 dBm -49.24 d& 3.560 GHz 3.561 GHz 100.000 kHz 3.56007 GHz -28.94 dBm -15.94 dB
3.561 GHz 3.570 GHz 1.000 MHz 3.56325 GHz -55.29 dém -42.29 d& 3.561 GHz 3.570 GHz 1,000 MHz 3.56103 GHz -25.61 dBm -12.81 dB
3,570 GHz 3.720 GHz 1.000 MHz 3.57127 GHz -58.05 dBm -33.05 dB 3.570 GHz 3.720 GHz 1,000 MHz 3.58041 GHz -53.59 dBm -p5.58 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72860 GHz -59.18 dBm -19.18 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72862 GHz “54.11 dbm ~14.11 dB
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Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.520 GHz 3.830 GHz 1.000 MHz 3.52966 GHz -52.28 dBm -12.28 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53884 GHz -43.01 dBm -18.01 d&
3.540 GHz 3.549 GHz 1,000 MHz 3.54895 GHz -27.79 dBm -14.79 de
3.549 GHz 3.550 GHz 100.000 kHz 3.54889 GHz -35.08 dBm -22.08 dB
3.550 GHz 3.560 GHz 100.000 kHz 3.55823 GHz -1.39 dBm -31.39 dB
3.560 GHz 3.561 GHz 100,000 kHz 3.56000 GHz -33.95 dBm -20.95 d&
3.561 GHz 3.570 GHz 1.000 MHz 3.56100 GHz -30.81 dBm -17.81 d&
3.570 GHz 3.720 GHz 1.000 MHz 3.57082 GHz -43.78 dBm -168.78 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72949 GHz -54.10 dBm -14.10 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52961 GHz -53.61 dém -13.61 d8 3,520 GHz 3.530 GHz 1,000 MHz 3.52519 GHz -53.66 dbm -13.66 dB
3.530 GHz 3.610 GHz 1.000 MHz 360748 GHz -52.59 dBm -27.59 d8 3.530 GHz 3.610 GHz 1,000 MHz 3.60732 GHz -§3.48 dBm -28.48 dB
3,610 GHz 3.619 GHz 1.000 MHz 3.61800 GHz -21.1% dém -8.19 de 3,610 GHz 3.610 GHz 1,000 MHz 3.61856 GHz -51.57 dBm -38.57 dB
3.619 GHz 3.620 GHz 100,000 kHz 3.62000 GHz -27.06 d&m -14.06 d& 3.619 GHz 3.620 GHz 100.000 kHz 3.61570 GHz -59.33 dbm -46.33 dB
3.620 GHz 3.630 GHz 100.000 kHz 3.62091 GHz 11.59 dBm -18.41 d& 3.620 GHz 3.630 GHz 100.000 kHz 3.62901 GHz 10.99 dBm -19.01 dB
3,630 GHz 3.631 GHz 100,000 kHz 3.63024 GHz -50.45 dBm -46.45 dB 3,630 GHz 3.631 GHz 100.000 kHz 3.63000 GHz 28,66 dBm ~15.66 dB
3.631 GHz 3.640 GHz 1.000 MHz 3.63297 GHz -51.57 dBm -38.57 d& 3.631 GHz 3.640 GHz 1,000 MHz 3.63110 GHz -24.66 dbm -11.66 dB
3.640 GHz 3.720 GHz 1.000 MHz 3.64020 GHz -53.82 dBm -28.82 dB 3.640 GHz 3.720 GHz 1,000 MHz 3.64028 GHz -52.92 dbm ~p7.92 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72962 GHz -54.02 dBm -14.02 dB 3.720 GHz 3.730 GHz 1.000 MHz 3.72670 GHz 53.94 dbm C13.94 db
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3.520 GHz 3.830 GHz 1.000 MHz 3.52126 GHz -53.68 dBm -13.68 dB
3.530 GHz 3.610 GHz 1.000 MHz 3.60980 GHz -42.84 dBm -17.84 d&
2.610 GHz 3.619 GHz 1,000 MHz 361895 GHz -30.46 dBm -17.46 d&
3.619 GHz 3.620 GHz 100.000 kHz 3.61998 GHz -33.98 dBm -20.98 dB
3.620 GHz 3.630 GHz 100.000 kHz 3.62226 GHz -1.26 dBm -31.26 dB
3.630 GHz 3.631 GHz 100,000 kHz 3.63003 GHz -32.87 dBm -19.87 d&
3.631 GHz 3.640 GHz 1.000 MHz 3.63115 GHz -31.19 dBm -18.19 d&
3.640 GHz 3.720 GHz 1.000 MHz 3.64060 GHz -40.91 dBm -15.91 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72730 GHz -54.03 dBm -14.03 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52256 GHz -53.69 d&m -13.69 d& 3,520 GHz 3.530 GHz 1,000 MHz 3.52509 GHz -53.81 dbm -13.81 dB
3.530 GHz 3.680 GHz 1.000 MHz 367948 GHz -53.13 dBm -28.13 dB 3.530 GHz 3.680 GHz 1,000 MHz 3.67978 GHz -53.88 dBm -28.98 dB
3,680 GHz 3.689 GHz 1.000 MHz 3.68200 GHz -24.28 dém -11.28 de 3,680 GHz 3.680 GHz 1,000 MHz 3.68876 GHz -51.59 dbm -38.20 dB
3,689 GHz 3.690 GHz 100,000 kHz 3.68997 GHz -27.46 dém -14.46 d8 3.689 GHz 3.690 GHz 100.000 kHz 3.68961 GHz -60.48 dBm -47.48 dB
3.690 GHz 3.700 GHz 100.000 kHz 3.69088 GHz 10.00 dBm -20.00 d& 3.690 GHz 3.700 GHz 100.000 kHz 3.69922 GHz 10.13 dBm -19.87 dB
3.700 GHz 3.701 GHz 100.000 kHz 3.70029 GHz -60.43 dBm -47.43 dB 3.700 GHz 3.701 GHz 100.000 kHz 3.70001 GHz -28.79 dBm -15.70 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70177 GHz -51.89 dém -38.689 d& 3.701 GHz 3.710 GHz 1.000 MHz 3.70101 GHz -25.08 dBm -12.08 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71211 GHz -53.52 dBm -28.52 dB 3.710 GHz 3.720 GHz 1,000 MHz 3.71066 GHz -52.71 dBm 2771 d8
3,720 GHz 3.730 GHz 1.000 MHz 3.72279 GHz -53.74 dBm -13.74 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72129 GHz ~53.81 dbm Z13.81 db
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3.520 GHz 3.830 GHz 1.000 MHz 3.52361 GHz -53.64 dBm -13.64 dB
3.530 GHz 3.680 GHz 1.000 MHz 3.67993 GHz -43.85 dBm -18.85 d&
2,680 GHz 3.689 GHz 1,000 MHz 3.68891 GHz -30.91 dém -17.91 de
3.689 GHz 3.690 GHz 100.000 kHz 3.68997 GHz -34.96 dBm -21.96 dB
3.690 GHz 3.700 GHz 100.000 kHz 3.69562 GHz -1.57 dBm -31.57 dB
3,700 GHz 3.701 GHz 100,000 kHz 3.70005 GHz -35.27 dBm -22.27 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70123 GHz -32.64 dBm -19.64 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71078 GHz -43.81 dBm -18.81 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72027 GHz -52.20 dBm -12.20 d8
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Ref Level 23.94 dBm Offset 15.94 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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-60 dBm
-70 dBm
Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.520 GHz 3.830 GHz 1.000 MHz 3.52681 GHz -53.63 dBm -13.63 dB
3.530 GHz 3.600 GHz 1.000 MHz 3.59829 GHz -42.29 dBm -17.29 dB
2,600 GHz 3.609 GHz 1.000 MHz 3.60709 GHz -34.86 dBm -21.86 dB
3.609 GHz 3.610 GHz 200.000 kHz 3.60919 GHz -43.49 dBm -30.49 dB
3.610 GHz 3.640 GHz 100.000 kHz 3.61748 GHz -0.29 dBm -30.29 dB
3.640 GHz 3.641 GHz 200,000 kHz 3.64074 GHz -42.09 dBm -29.09 d&
3.641 GHz 3.650 GHz 1.000 MHz 3.64217 GHz -34.16 dBm -21.16 d&
3.650 GHz 3.720 GHz 1.000 MHz 3.65122 GHz -41.06 dBm -16.06 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72210 GHz -54.03 dBm -14.03 dB
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Highest Channel

Full RB

Spectrum

Ref Level 23.94 dBm Offset 15.94 dB
SGL Count 100/100

Mode Auto Sweep
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-70 dBm
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Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.520 GHz 3.830 GHz 1.000 MHz 3.52922 GHz -53.70 dBm -13.70 dB
3.530 GHz 3.670 GHz 1.000 MHz 3.66979 GHz -38.93 dBm -13.93 dB
2.670 GHz 3.679 GHz 1.000 MHz 3.67896 GHz -34.61 dBm -21.61 dg
3.679 GHz 3.680 GHz 200.000 kHz 3.67997 GHz -31.85 dBm -18.85 dB
3.680 GHz 3.700 GHz 100.000 kHz 3.69245 GHz -0.96 dBm -30.96 dB
3,700 GHz 3.701 GHz 200,000 kHz 3.70013 GHz -37.71 dBm -24.71 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70212 GHz -35.67 dBm -22.67 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71198 GHz -39.49 dBm -14.49 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72162 GHz -47.00 dBm -7.00 dB
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